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Pain is an unpleasant sensory and emotional experience associated with actual or
potential tissue damage or described in terms of such damage.! This guideline does
not address management of chronic pain. However, those with chronic pain may
have acute pain as their disease advances which is addressed in this guideline.

Nociceptive pain arises from actual or threatened damage to non-
neural tissue and is due to the activation of nociceptors.?

Neuropathic pain is caused by a lesion or disease of the
somatosensory nervous system.! It may be associated with abnormal
sensations. Hyperalgesia is an increased perception or experience of
painful stimuli. Allodynia is the experience of pain induced by non-
painful stimuli. Dysesthesias are uncomfortable sensations that are
perceived as abnormal and described using terms such as “burning”,
“shock-like” or “electrical”. All three are indicative of neuropathic
pain mechanisms.”®

Mixed pain has both nociceptive and neuropathic components.?

Total Pain, a term used often in palliative care, describes the
multidimensional factors that contribute to the patient’s experience
of pain and suffering.>*

Background pain is pain present for twelve or more hours per
day during the previous week, or would be present if not taking
analgesia.®®

Breakthrough pain (BT) is a transient exacerbation of pain that
occurs either spontaneously, or in relation to a specific predictable
or unpredictable trigger, despite relatively stable and adequately
controlled background pain.®® Different subtypes of breakthrough
pain:

Incident pain is precipitated by a movement or a voluntary
action, and is predictable or expected.®” %8

Spontaneous pain is not related to an identifiable precipitant,
and so is unpredictable in nature.®®

End-of-Dose Failure describes an exacerbation of pain that
occurs prior to the next dose of the background analgesic,
and reflects declining levels of the background analgesic.®
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Breakthrough Dose (BTD) is an additional dose used to
control breakthrough pain. It does not replace or delay the
next routine dose. BTD is also known as a rescue dose.*

Titration: Adjustments of analgesics to improve pain control and to
minimize adverse effects

Total Daily Dose (TDD) is the 24 hour total of a drug that is taken for
regular and breakthrough doses combined.*

Pain at end of life is highly prevalent among all patient groups regardless of primary
diagnosis.®> Although pain can be well or completely controlled in up to 90% of
patients using standard therapies in accordance with well-publicized guidelines, ¢*3
pain still remains under-recognized and undertreated in many patient groups.*

Unrelieved pain has a significant impact on the physical, emotional and functional
wellbeing of patients and caregivers.>*® Access to appropriate assessment and
treatment of pain should be considered an ethical imperative and human right.** %

Determine goals of care in conversation with the patient, family and inter-disciplinary
team. Refer to additional resources (Additional Resources for Management of Pain)
for tools to guide conversations and required documentation. Goals of care may
change over time and need to be reconsidered at times of transition, e.g., disease
progression or transfer to another care setting.

e Perform a comprehensive pain assessment for each pain reported.

e For those unable to communicate verbally, assess for pain by non-verbal
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indicators, such as restlessness and rigidity, grimacing, and distressed
vocalizations such as moaning and repeated calling out.

e Use an observational pain rating scale to assess behavioral indicators of pain
such as the Pain Assessment in Advanced Dementia Scale (PAINAD) Scale (see
for link). 22

Assessment Questions Whenever possible, ask the patient

Mnemonic Letter directly. Involve family as appropriate and desired by

the patient.

When did it begin? How long does it last? How often does
Onset it occur?

What brings it on? What makes it better? What makes
Provoking /Palliating it worse?

What does it feel like? Can you describe it? If unable to
Quality describe, ask is the pain sharp, dull, aching, burning, or do
they experience pins and needles?

Where is it? Does it spread anywhere? Use a body map to
Region/Radiation illustrate location and number of pain areas (see
for body map link).

How severe is this symptom? What would you rate it on a
scale of 0-10 (0 being none and 10 being the worst possible)?
Right now? At worst? On average? How bothered are you

by this symptom? Are there any other symptom(s) that
accompany this symptom? If the patient has difficulty using

a numerical rating scale use an alternative such as the visual

analogue scale (VAS) or verbal rating scale (VRS) (link in
).1, 3,23

Severity

What medications and treatments are you currently using?
Are you using any non-prescription treatments, herbal
remedies, or traditional healing practices? How effective are
these? Do you have any side effects from the medications and
treatments? What have you tried in the past? Do you have
concerns about side effects or cost of treatments?

Treatment
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What do you believe is causing this symptom? How is it
affecting you and/or your family? What is most concerning
Understanding to you? What are your beliefs about opioid/narcotic
medications? (See

for responses to common misconceptions.)

Are you having to make compromises such as decreasing
activities or enduring side effects to deal with your pain? What
overall goals do we need to keep in mind as we manage this
symptom? What is your acceptable level for this symptom
(0-10)? Are there any beliefs, views or feelings about this
symptom that are important to you and your family?

Values

Completion of a comprehensive pain assessment will determine the etiology and
type of pain to enable appropriate treatment for each type/location of pain reported.
Ongoing documentation of assessment findings, treatment plan and patient response
is essential to find trends for effective team communication and optimal care. Place
in a readily visible and consistent location.

Pain etiologies, types and sites will determine investigation and imaging
requirements.

First, determine if an emergency situation exists. If so, refer the patient immediately
to the acute hospital setting for further investigations and treatment of the
underlying cause while proceeding to treat the pain.

Spinal cord compression, bone fracture or impending fracture of weight-bearing
bone, infection/abscess, obstructed or perforated viscus, an ischemic process, or
superior vena cava obstruction.?
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Assess each reported pain fully, based on pathophysiology, before discussing
treatment options.*

When considering a management approach, always balance burden of a
possible intervention against the likely benefit (e.g., does the intervention
require transfer to another care setting?).

e Pain rarely occurs in isolation in patients with advanced disease. *

e Conduct a multidimensional assessment for prompt recognition and treatment
of pain to improve comfort and quality of life.% ¢

e Educate patients about their pain and involve them in decision-making about
their pain management plan.>?7%°

e Reassess pain at regular and frequent intervals: at expected peak action time of
analgesic, following the start of new treatment, with each new report of pain,
with any change in the presentation of pain, and when pain is not relieved by
previously effective strategies.’% 3!

e Seek consultation if pain is not improving with titration, adequately relieved
within 72 hours, or for pain that is not managed after applying standard
analgesic guidelines and interventions.

e Assess and treat other symptoms to maximize patient comfort.

e The 3 practices of assessment, documentation and decision making need to be
routinely linked for a consistent approach to pain management.®

e Clinicians are encouraged to consider the use of traditional, Western and non-
pharmacologic strategies to optimize pain management.

e The concept of total pain reminds us that a unilateral pharmacological approach
will not be adequate to address the multiple factors that influence pain and
suffering. An inter-professional approach to pain management is recommended
whenever possible.?
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Bullets are used to identify the type or strength of recommendation that
is being made, based on a review of available evidence, using a modified
GRADE process.

Use with confidence: recommendations are supported by
moderate to high levels of empirical evidence.

Use if benefits outweigh potential harm: recommendations
are supported by clinical practice experience, anecdotal,
observational or case study evidence providing low level
empirical evidence.

Use with caution: Evidence for recommendations is conflicting
or insufficient, requiring further study

Not recommended: high level empirical evidence of no benefit
or potential harm

Physical: such as physio, exercise, massage, positioning, application heat/cold.
Note: use with caution with frail elderly.
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Psychological: such as relaxation, meditation, cognitive therapy.3?
Relevant spiritual and cultural practices.

For additional information on non-pharmacological interventions, see National
Centre for Complementary and Alternative Medicine (link in

).

Transcutaneous Electrical Nerve Stimulation (TENS), acupuncture, acupressure.

Specialized Medical therapies include (All require consultation with palliative
specialist for appropriate referrals):

e Palliative radiation e Neurotaxial analgesia

e Palliative surgery e Cementoplasty

Match pain causes to drug treatment choice considerations (see
for possible causes).

Use patient specific goals and preferences to aid drug selection.

Review health performance status, medical conditions, organ impairments,
allergies. Determine if they may limit drug options. Consider drug limiting
factors including interactions, concerns about medication use, adherence, risk
of misuse or abuse.

Discuss and resolve concerns about tolerance, fears, addiction and side effects.3®
(See )

Ensure patient access to prescribed medications, considering cost
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and ability to access medications in their care setting. Activate drug benefit
coverage for BC PharmaCare Palliative Care Benefits
program appropriately.

Assess and actively treat other symptoms that can potentially make pain
perception worse, such as nausea or constipation. Refer to other management
guidelines for more information.

All patients being considered for opioid therapy should be evaluated for
substance use disorder.*® Prescribers should be familiar with the BC College of
Physicians Professional Standards and Guidelines: Safe Prescribing of Drugs with
Potential for Misuse/Diversion (link in

)** However, the College recognizes that these standards may not apply
to treatment of palliative, nursing home and end-of-life patients.* If opioid
misuse or abuse expected, complete a risk assessment prior to treatment.°
The Opioid Risk Tool is one of several useful tools (

for link).*? Patient self-reports of substance misuse are variable

and consideration of urine drug testing has been recommended.*°

Treatment with an opioid analgesic is not contraindicated in a patient
with a history of substance use disorder but requires a comprehensive treatment
plan.®

Integrate non-pharmacological treatments and adjuvant analgesics concurrent
with analgesics for all levels of pain: mild, moderate or severe.

Treatment choices are guided by pain intensity on a scale with 0-10 with O
being none and 10 being the worst possible; however, when pain is expected
to worsen, choosing from options for more intense pain may avoid a future
medication switch.*

Acetaminophen or non-steroidal anti-inflammatories (NSAIDs).
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Acetaminophen and NSAIDs may be used together for mild acute pain.*

Acetaminophen combined with oxycodone, tramadol, or tapentadol.***® Ensure
acetaminophen daily intake limits not exceeded.

Switch from compound immediate release products to a single sustained
release opioid.>**!

Switching from codeine to other opioids has shown improvement in pain
control.°

Avoid codeine. It is not preferred due to:

Unpredictable safety and efficacy due to variable liver metabolism amongst
individuals. 4% 87

Possible interactions with other medications causing variable metabolism.&

It is often not sufficient for cancer pain and as intensity increases, a switch will
need to be made.

First line options are oral morphine, hydromorphone or oxycodone. They are
similarly effective for cancer pain. %>

Use opioids with the lowest cost when all other considerations are equal.*®

Consider hospital or inpatient hospice admission for acute, severe pain or pain
icic 30
crisis.

START LOW - Start with low doses, especially with impaired renal or liver
function and in the elderly.

GO SLOW - Titrate doses gradually to analgesic response or until patient
experiences unacceptable side effects. (See titration section below). May begin
with less frequent dosing (e.g., q6h instead of g4h).
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BY MOUTH - While the oral route is most common as the safest and least
invasive administration method, other routes (IV, subcutaneous, rectal,
transdermal, transmucosal) can be used as indicated to maximize patient
comfort.> >’

BY THE CLOCK - Regular/fixed administration schedule, such as every 4 or
6 hours, rather than only “on demand”,?* including waking from sleep for a
scheduled dose. Once pain control achieved, switch to long acting agents to
improve compliance and sleep.*

PLAN FOR ADVERSE EFFECTS — Anticipate, monitor and manage analgesic
adverse effects, including starting laxatives proactively.

PLAN FOR BREAKTHROUGH PAIN - When starting an opioid, use immediate
release with breakthrough doses (BTD) until dose is stabilized to enable timely
and effective titration.** 4655

Breakthrough doses are generally 10% of the total regular daily
opioid dose.>®

Use immediate release opioids every hour orally or every 30 minutes
subcutaneously PRN

Use of the same opioid for breakthrough pain doses and the regularly scheduled
opioid improves the ease and clarity for determining future dose titrations.

Reassess when 3 or more breakthrough doses used per 24 hours
(See titration section below).
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Use practice tools to monitor pain rating, adverse effects, and track patient goal
attainment. A suitable numerical or descriptive pain rating scale should be used
consistently.

Follow sedation levels using a tool such as the Pasero Opioid-Induced Sedation
Scale’ (see ), especially during titration
of opioid doses.

Individualize dosing readjustments balancing effectiveness and tolerability.

Following selection of a starting opioid dose, adjustment is almost always
required.*

Titrate with caution in patients with risk factors such as decreased renal/hepatic
function, chronic lung disease, upper airway compromise, sleep apnea, or poor
performance status.3°

Adjustment may require a dose adjustment of both the regular dose as well as
the BTD.

Dose adjustments should not be made more frequently than every 24 hours.*
However, severe or crisis pain may require more aggressive titration.*

The rapidity of the dose escalation should be related to the pain severity,
expected onset and duration of analgesics, and ability to monitor during dose
titration.3°
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Individualized dosing readjustments can use fixed dose increases, e.g., a 30-50%
opioid dose increase, or base increased regular analgesic dose on quantity of
BTD.

Adverse effects from opioids can be managed by dose reduction, changing to a
different opioid or route of administration, or symptomatic management, e.g.,
anti-emetic use.*

Impaired swallowing capacity can require a conversion of oral opioids to
subcutaneous or intravenous routes; reduce parenteral doses by half for chronic
pain, reflecting potency differences.*

Monitor for excessive opioid doses; effects often are sedation or confusion.

Addressing opioid-induced neurotoxicity will require strategies including
lowering doses, a switch (rotation) to a different opioid, hydration and
consultation. Refer to the Twitching/Myoclonus/Seizures guideline for
myoclonus management.

See additional resources in
for pain and opioid management guidelines.

1. Calculate total daily dose (TDD) for the past 24 hours
TDD = Regular + all BTD**>8

2. Regular dose g4h for the next 24 hours = past TDD + 6

3. Breakthrough dose (BTD) = new regular dose x 10%*
Increase the opioid BTD proportionately whenever the regular dose is
increased.*

Optimize the opioid regimen before introducing an adjuvant analgesic in cancer
pain.®?

Adjuvant analgesics are medications that have a primary indication other
than pain, but have analgesic effects in some types of painful conditions.®
They include: anticonvulsants, antidepressants, cortico- steroids, muscle
relaxants, topical NSAIDS/opioids, bone modifying drugs. See
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for detailed medication list.
Use appropriate adjuvant analgesics at any pain severity level.®!

Select based on predominating pain type, symptoms, comorbidities, supporting
clinical evidence, potential adverse effects, drug interactions, ease of
administration and cost.

The adjuvant analgesic with the greatest benefit and least risk should be
administered as first-line treatment.®? Often this is an anticonvulsant such as
gabapentin, or an antidepressant such as nortriptyline for treatment of cancer-
related neuropathic pain.®

Doses should be increased until the analgesic effect is achieved, adverse effects
become unmanageable, or the conventional maximum dose is reached.?°
Reassess regularly and taper or discontinue ineffective medications.3% ¢

Consider combination therapy with two or more drugs in the event of partial
response to single drug therapy.®* However, avoid initiating and titrating several
adjuvants concurrently.®? Opioid rotation within an adjuvant combination is
suggested as a further progressive pain strategy.®

For unrelieved pain. Pain should improve on titration within 72 hours.

For rapidly escalating pain, not responding to opioid titration, to point of
concern or suffering.

Specific situations such as: unmanageable adverse effects, toxicity, special
patient populations

(e.g., moderate to severe renal or liver impairment), safety concerns, substance
abuse.

Use of methadone, ketamine, lidocaine or interventional treatment strategies.
See for additional resources for
prescription of methadone for analgesia; these medications can be prescribed
by family physicians.

Need of qualified specialists such as pain specialists, oncologists, orthopedics,
anaesthesiologists.
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Instruct patients/families to contact clinician if pain or side effects
worsen.

Encourage patients to report their pain.>?”-343% Inform patients they
have the right to receive adequate pain management. Reassure them
their report of pain will be believed and acted upon.?’

If patient and family disagree about the use of pain medication, explore
their understanding and come to agreement, especially if family
members are administering analgesics.

Accurate and reliable information should be given regarding opioid
treatment; detect and correct false beliefs or misunderstandings that
may affect adherence to the treatment, its effectiveness, and patient
safety.® (see

for detailed responses to common misconceptions.)

Give an explanation for the cause of each pain and reassurance that
pain can usually be very well controlled.?®

Identify the three simple stepwise goals for pain management:*?
e A good night’s sleep.
¢ Pain control during the day while at rest.
e Pain control when active and ambulatory.

Describe the 3 common side effects for opioid naive patients: cognitive
(confusion or sedation), nausea and constipation. Explain that cognitive
and nausea side effects commonly improve and disappearin 3 to 7
days. Elicit level of patient and family willingness to tolerate short term
side effects during the titration phase. Constipation will need ongoing
management.

Teach patients and families how to use an appropriate pain assessment
tool, and encourage patients to keep a pain diary (see

or link) and record scheduled and
breakthrough analgesia usage.

Explain how to use pain medication effectively.?®
e What the medications are and why they have been prescribed.
¢ How and when they should be taken.

e Potential adverse effects and how they can be managed if they
occur.
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e Medication safety processes.
e How prescriptions are filled.

e Safe handling, storage, and pharmacy take-back disposal of
analgesics, particularly opioids.*

B.C. Inter-Professional Palliative
PAIN
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Resources specific to pain

e BC College of Physicians Professional Standards and Guidelines: Safe
prescribing of drugs with potential for misuse/diversion

= https://www.cpsbc.ca./files/pdf/PSG-Safe-Prescribing.pdf

e BC Guidelines Palliative Care for the Patient with Incurable Cancer or
Advanced Disease - Part 2: Pain and Symptom Management.

= Appendix A: Equianalgesic Conversion for Morphine and Fentanyl
transdermal patch https://www2.gov.bc.ca/assets/gov/health/practitioner-
pro/bc-guidelines/palliative2 - pain equianalgesic.pdf

= Appendix B: Medications used in palliative care for pain management
https://www?2.gov.bc.ca/assets/gov/health/practitioner-pro/bc-guidelines/
palliative2 pain_medtable.pdf

e College of Physicians and Surgeons of British Columbia Controlled
Drug Resources

= https://www.cpsbc.ca/programs/drug-programs/prp/prp-guidelines

e College of Physicians and surgeons of British Columbia: Methadone for
analgesia - currently under review as of December 2018

= https://www.cpsbc.ca/files/pdf/PSG-Prescribing-Methadone.pdf

e National Centre for Complementary and Alternative Medicine
= https://nccih.nih.gov/health/integrative-health#types

e Fraser Health: Opioid Principles Jan 2016

= https://www.fraserhealth.ca/employees/clinical-resources/hospice-
palliative-care (includes use of the World Health Organization (WHO)
analgesic ladder, guidance for Fentanyl patches, titration and equi-
analgesic tables)

¢ Pain Assessment in Advanced Dementia (PAINAD)
= http://bcbpsd.ca/docs/part-1/Final%20Provincial%20PAINAD%20Scale.pdf

General Resources

¢ Provincial Palliative Care Line — for physician advice or support,
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call 1 877 711-5757 In ongoing partnership with the Doctors of BC, the
toll-free Provincial Palliative Care Consultation Phone Line is staffed by
Vancouver Home Hospice Palliative Care physicians 24 hours per day, 7
days per week to assist physicians in B.C. with advice about symptom
management, psychosocial issues, or difficult end-of-life decision
making.

e BC Centre for Palliative Care: Serious lllness Conversation Guide

= https://www.bc-cpc.ca/cpc/serious-illness-conversations/

e BC Guidelines: Palliative Care for the Patient with Incurable Cancer or
Advanced Disease

= http://www2.gov.bc.ca/gov/content/health/practitioner-professional-
resources/bc-guidelines/palliative-care

e BC Palliative Care Benefits: Information for prescribers

= https://www?2.gov.bc.ca/gov/content/health/practitioner-professional-
resources/pharmacare/prescribers/plan-p-bc-palliative-care-benefits-

program

¢ National Centre for Complementary and Alternative Medicine (NCCAM)
for additional information on the use of non-pharmacological
interventions

= https://nccih.nih.gov/

e Canadian Association of Psychosocial Oncology: Algorithms for Cancer-
related Distress, Depression and Global Anxiety

= https://www.capo.ca/resources/Documents/Guidelines/4.%20
Algorithms%20for%20Cancer-related%20Distress,%20Depression%20
and%20Global%20Anxiety.pdf

e Fraser Health psychosocial care guideline

= https://www.fraserhealth.ca/employees/clinical-resources/hospice-
palliative-care

Resources specific to health organization/region
e Fraser Health

= https://www.fraserhealth.ca/employees/clinical-resources/hospice-
palliative-caret. XDUSUFVKjb1l
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e First Nations Health Authority
= http://www.fnha.ca/

e Interior Health

= https://www.interiorhealth.ca/YourCare/PalliativeCare/Pages/default.aspx

¢ Island Health

= https://www.islandhealth.ca/our-services/end-of-life-hospice-palliative-
services/hospice-palliative-end-of-life-care

¢ Northern Health

= https://www.northernhealth.ca/for-health-professionals/palliative-care-
end-life-care

e Providence Health

= http://hpc.providencehealthcare.org/

e Vancouver Coastal Health

= http://www.vch.ca/your-care/home-community-care/care-options/
hospice-palliative-care

Resources specific to patient population

e ALS Society of Canada: A Guide to ALS patient care for primary
care physicians

= https://als.ca/wp-content/uploads/2017/02/A-Guide-to-ALS-Patient-Care-
For-Primary-Care-Physicians-English.pdf

e ALS Society of British Columbia 1-800-708-3228

= www.alsbc.ca

e BC Cancer Agency: Symptom management guidelines

= http://www.bccancer.bc.ca/health-professionals/clinical-resources/
nursing/symptom-management

e BC Renal Agency: Conservative care pathway and symptom
management

= http://www.bcrenalagency.ca/health-professionals/clinical-resources/
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e BC’s Heart Failure Network: Clinical practice guidelines for heart failure

symptom management

= http://www.bcheartfailure.ca/for-bc-healthcare-providers/end-of-life-

tools/

e Canuck Place Children’s Hospice

= https://www.canuckplace.org/resources/for-health-professionals/

e 24hrline—1.877.882.2288

Page a Pediatric Palliative care physician — 1-604-875-2161
(request palliative physician on call)

Together for short lives: Basic symptom control in pediatric palliative
care

= http://www.togetherforshortlives.org.uk/professionals/resources/2434
basic_symptom_ control in_paediatric_palliative care free download
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Algorithm created by Dr Nicola Macpherson, MD FRCPC (Anesthesiology), DABHPM.
Hospice Palliative Care Physician, Fraser Health, British Columbia, Canada. Adapted with
permission

PAIN

Nociceptive
Caused by direct stimulation of peripheral nociceptors in an intact nervous system
Usually associated with tissue damage and an inflammatory process

Somatic r

Occurs as a result of activation of nociceptors in
cutaneous and deeper tissues

Neuropathic

Perpetuated by nerve damage or originates from a site of aberrant somatosensory
processing in central pain pathways

Visceral \

Nociceptors found in viscera,
peritoneum, pleura

Peripheral

Lesion in peripheral nerves or plexus.

Central

Lesion in brain or spinal cord. N o N
N . . Descriptors: burning, numb, tingling, pins &
Descnp_ﬁors: achm_g, squeezing, Examples: needles, shooting, electric or shock-like, fire-like
cramping, gnawing, pressure, Post-stroke, Multiple Sclerosis, or"indescribable”.
distention, stretching, bloated spinal cord injury or Examples:
Deep Diffuse, often poorly localized. comp{es’srov’v, phantom lr,mb

. - i i ain, leptomeningeal
Nociceptors found in Can be referred fo distant sites. P ‘carc?noma'ési

T T

Post herpetic neuralgia, diabetic or post-chem

Superficial neuropathy, cervical, lumbar or brachial

Bone metfastases,
muscle spasms,
rheumatoid and

osteoarthritis,

Decubitus ulcers,
fungating wounds

Bisphosphonates

Topical Lidocaine
Denosumab

Bone Soft Tissue Dexamethasone
Superficial NSAIDs. NSAIDs (topical or
Topical Morphine systemic)
Dexamethasone
Topical Methadone Dexamethasone

Muscle Relaxants

R ) ) . joint: 3 les: e i
CEiliEsl i e PR musc‘eligg';neeg\?;n s and . " b:‘amP e: e plexopathy, frigeminal neuralgia
in the skin ancreatitis, biliary colic, renal colic,
i . Descriptors: aching, bowel obstruction, constipation,
De:zcH p'g{;‘n siggrp, Seliey throbbing pleural, liver and peritoneal
5 More diffuse. pelastasesiplimopany
Usually well-localized. thromboembolism, angina, bladder
Examples: Examples: k spasms, )

Central or Peripheral

Antidepressants

N Anticonvulsants
Visceral NMDA Antagonists

Antispasmodics Antiarrhythmics
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] Dose, ] Onset, Adverse Effects, Precautions
Drug, Action Therapeutic . g,
73 and Dosing Concerns
Range
1. Pain
500 mgto 1g L I . q h .
PO, PR g6h to Fau‘qon in iena ;mplalrlmen; an sevgr: depiEc
Acetaminophen q4h impairment, particularly when as§QC|a e V\{I
alcohol dependence and malnutrition. Maximum 4 g
650 to 1300 : 76,77
per day or 3 g in the elderly.”®
mg SR PO g8h
Avoid in frail elderly, cardiac, renal and hepatic
NSAIDs . . .
dysfunction, or active peptic ulcers.
50 mg PO, PR
gl2h or g8h
75 SR PO q12h
. >SRPOg Maximum dose 100 mg per day. Contraindicated in
Diclofenac or 100 mg . . . .
daily those with cardiovascular impairment.
50 t0o100 mg
PR g8h
400 to 800 mg .
Ibuprofen PO q8h Maximum 2400 mg per day
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COX-2 Inhibitors

Contraindicated if established ischaemic
heart disease, peripheral arterial disease or
cerebrovascular disease.

200 to 400 mg

Celecoxib PO daily or Maximum 400 mg per day
ql2h

. 7.5to 15 mg .

Meloxicam PO daily Maximum 15 mg per day

Corticosteroids Start at a high dose then reduce to a maintenance
High Dose: level. Stop if no response within 7 to 10 days.
8 mg PO, SC Taper steroid dose gradually if used for more than
once daily or | 3 weeks or if stopping doses greater than 4 mg
twice daily per day.

Dexamethasone i ; i i
Low Dose: 2 Hyperglycemia, anxiety, steroid psychosis, myopathy.
to 6 mg PO, SC | Long-term adverse effects are significant; therefore,
daily avoid prolonged use.

Avoid concomitant use with NSAIDs.

2. Superficial Somatic Pain

Topical NSAIDs

Diclofenac Sodium

Apply 1.5%
cream topically

Diclofenac Gel

Apply 1.16
to 5% cream
topically

Ketoprofen

Apply 5 to 20%
cream topically

Do not apply on an open wound, or on areas of
infection or rash.

Apply to affected area up to 4 times per day.
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Topical Opioids

Apply topical
morphine 0.1%
(1 mg per mL)
in hydrogel
once to twice
daily

The amount of gel applied varies according to the
size and the site of the inflammation or ulcer. The
topical morphine is kept in place with gauze or a
non-absorbable dressing.

3. Deep Somatic Bone Pain

Bisphosphonates - bone modifying

agent

Clodronate

900 mg IV
every 4 weeks

1600 to 2400
mg PO daily

Pamidronate

60 to 90 mg
IVevery3to4d
weeks

Zolendronic Acid

4 mg IV every
4 weeks

Adverse effects include: osteonecrosis of the jaw,
renal impairment, or hypocalcemia. Transient mild
flu-like symptoms for 1 to 2 days may occur after
administration. Monitor renal function and calcium
with each treatment. Dental review is necessary
before initiation.

Use with extreme caution in renal impairment,
dose adjustment required.

Monoclonal Antibody - bone

modifying agent

Denosumab

120 mg SC
every 4 weeks

Monitor calcium levels prior to administration.
Dental review is necessary before initiation. No dose
adjustment required for renal impairment.

4. Deep Somatic Soft Tissue Pain

Skeletal Muscle Relaxant

Useful for painful muscle spasm. Adverse effects

Diazepam ittsilgtmg PO include drowsiness and ataxia. Caution in elderly
g patients.
Start at 5 mg daily and increase to 15 mg daily in
divided doses. Maximum recommended dose 100
5mg PO g12h . . ) . .
Baclofen or q8h mg daily. Monitor liver function tests periodically.

Abrupt cessation associated with seizures. Adverse
effects include drowsiness.
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Start at 2 mg daily and increase by 2 mg every

Tizanidine zgs irmgG:O 3 to 4 days according to response. Maximum
g g recommended total daily dose 36 mg.
5. Visceral Pain
Anticholinergics
20 mg SC gb6h | Monitor for peripheral antimuscarinic effects which
. may include: blurred vision, dry mouth, constipation
Hyoscine . .
: 60to 120 mg |and urinary retention. Does not cross the blood
butylbromide : ) . .
CSCl daily brain barrier; therefore, does not cause sedation.
Maximum recommended total daily dose 300 mg.
6. Neuropathic Pain
Antidepressants First line for neuropathic pain
TCAs Starting dose 10 to 25 mg at bedtime. Titrate slowly
every 3 to 7 days by 10 to 25 mg as tolerated. Target
Amitriptyline 75to 150 mg | therapeutic dose range 75 to 150 mg daily. Monitor

PO at bedtime

Nortriptyline

75 to 150 mg
PO at bedtime

for anticholinergic effects: drowsiness, constipation,
dry mouth, urinary retention.

Avoid if poor cardiac function, severe prostatic
hypertrophy, or glaucoma.

Positive effects on mood and sleep may be desirable.

SNRIs

_ 60to 120 mg
Duloxetine PO daily

_ 75t0 225 mg
Venlafaxine PO daily

Safer and better tolerated than TCAs, but limited
evidence of analgesic efficacy.

Initiate venlafaxine at 37.5 mg daily for one week.

Anticonvulsants

First line for neuropathic pain
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Gabapentin

300 to 800 mg
PO every g8h
to gbh

Starting dose 100 to 300 mg at bedtime. Titrate
slowly every 1 to 7 days by 100 to 300 mg as
tolerated. Target therapeutic dose ranges from 900
to 3600 mg daily in 3 to 4 divided doses.

An adequate trial should include 1 to 2 weeks at the
maximum-tolerated dose. Monitor for somnolence,
dizziness, and ataxia. Slower titration for the elderly
or medically frail.

Dose adjustment required for those with renal
insufficiency.

Pregabalin

150 to 300 mg
PO g12h

Starting dose 75 mg twice daily. Titrate slowly every
3 to 7 days. Target therapeutic dose ranges from

50 to 150 mg daily in divided doses. Monitor for
somnolence, dizziness, and ataxia. Slower titration
for the elderly or medically frail.

Dose adjustment required for those with renal
impairment.

Analgesic Adjuvants for Consideration AFTER Specialist Consultation

NMDA Blockers

Second line for neuropathic pain

Ketamine

10 to 50 mg PO
g8h to gbh

Starting dose 10 to 25 mg g8h. Titrate in steps of 10
to 25 mg up to a maximum dose of 200 mg q6h.

100 to 500 mg

Start with 100 mg over 24 hours. Increase after 24
hours to 300 mg over 24 hours and further increase
to 500 mg over 24 hours if ineffective. Stop 3 days
after last dose increment.

CSClI dail . . .
aty Monitor for psychomimetic effects.
Treat dysphoria with haloperidol, diazepam or
midazolam.
Local Anesthetic Second line for neuropathic pain
5t012.5mg
per kg over
120 minutes Use with caution in patients with cardiac failure.
Lidocaine IVor SCevery | pose adjustment required in hepatic or renal
2 weeks OR

by continuous
infusion

impairment.
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t Off-label. PO = by mouth IV = Intravenous, SC = Subcutaneous, TID = three times daily,
QID = four times daily ODT = oral dissolving tablet CSCI = continuous subcutaneous
infusion.

Prices for prescription drugs may be obtained from BC PharmaCare. The British Columbia
Palliative Care Benefits Plan

fprovides province wide drug coverage for
many of the recommended medications— check website to confirm coverage. Consider
price when choosing similarly beneficial medications, especially when the patient /
family is covering the cost.

No management algorithm included in this document; however,
— Underlying Causes of Pain in Palliative Care contains possible
treatments based on cause.

Body map
-

Visual analogue scale (VAS)

-

British Columbia Centre on Substance Use and B.C. Ministry of Health. A Guideline for
the Clinical Management of Opioid Use Disorder. Published June 5, 2017

-

Patient symptom diary

-

Equianalgesic dose conversion for oral (PO) opioids 9>°* (to be used as a general
guide, while considering individual patient characteristics®**)



Morphine =

Codeine =

Oxycodone =

Hydromorphone

30 mg

200 mg

20 mg

4%2-6%mg

Fentanyl patch conversion: Refer to BC Guidelines conversion table

L d

Oral (PO) to parental (IV/SC) ratio ranges from 2 — 3:1 332
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Patient/Family Fears
and Misconceptions

Possible Healthcare Professional Responses

Fear of Addiction

Opioid addiction in patients with cancer related-pain
patients is extremely rare.”® 8

If opioids are abruptly discontinued, a physical
withdrawal reaction may occur. This is a normal
physiological reaction, not a sign of addiction. This can
be prevented by gradually tapering off the medication.

Fear of Side Effects

Drowsiness, nausea and constipation commonly occur
with the use of opioids. These side effects will be
addressed while the pain is being managed.

Drowsiness and/or nausea may develop when opioids
are started or when the opioid dose is increased, but
usually resolves within 3 to 5 days.

Constipation will always occur and needs to be
anticipated, pro-actively managed, and assessed on an
ongoing basis.

Fear it Won’t Be
Effective When The
Pain Becomes Worse

This concern is without any scientific or medical basis.
Opioids can be used with good effect for as long as
they are needed, and the dose can be adjusted to
whatever level is needed for pain relief. The best way
to manage pain is to control it early.

Fear of Tolerance

For many patients, their opioid dose remains stable
over long periods of time.8%

Fear People Will
Think You Are
‘Giving Up’

Patients with pain that is well controlled are more
likely to be able to manage other aspects of their
iliness and enjoy a better quality of life.

Pain is also easier to control if it is treated promptly, so
it is important that pain is treated as soon as possible.

Opioids Hasten
Death

Studies show that good pain management using
opioids has actually improved not only quality but also
length of life.3+%8
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Fear About Personal

For non-commercial driving in Canada, taking opioids

Limitations. does not mean that you can no longer drive. The
decision about whether it is safe to drive is left to the
individual. If the dose of opioid has been stable and
drowsiness is not a problem, then driving is allowed; if
there is drowsiness from the medications, if your dose
is being titrated upward due to increased pain, then it
is not safe to drive.

S |sleep, easy to arouse

1 | awake and alert

2 | slightly drowsy, easily aroused

3 | frequently drowsy, arousable, drifts off to sleep during conversation
4 | somnolent, minimal or no response to physical stimulation
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